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Method of Manufacture; 
ELECTRIC ARC PURNACB MELTED 
CONTINUOUS CAST 

PToduct~Description: 

1.442" OD X .321" NOM WA 
REMINGTON DRAWING B-EXP7483 
REF: PO# 399002 
TRIAL ORDER- TRI-LOBE TUBE PER 

Heat No. Sa.urgle c Mn p 

431051 Ladle .09 • 46 .007 

Check .10 .46 .007 
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CHEMIC!At C_Q~~~.I'.;I'ION (% WT.) 
s Si I A-:t~W'.cr I M6 I Ni l Pb l cu 
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MECHANitAL .J?RCiPB.~TIES 

SILICON KILLED 
COLD DRAWN SEAMLESS 

NDE & Other Tests: 

v Ti Sn Zn Ca 
. 003 .009 

.003 .009 

Heat No- Tensile I 
(ksi) 

Yield 
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Material was ~aDufactured in accordance with the Winamac Qliality System Manual Revision 1, dated 9/i/~{t~_-We certify this iia.terial-to be Mercury-free. we hereby certify that the described material has been manufactured. inspected, and tested in accordanc'?."~ith the above specificatiou(s) and satisfies the requirements-
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